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Anhui Clean Energy Co.Ltd JL-QMS-131
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Batch inspection quality certificate for seamless steel cylinders
SIS cylinders type: W2z 11267-70-15A 1 %& /1 )i Filling medium: _CO;
7= 5 S Product drawing no:  LD-QP1.TY-J-02-01
JEE #4549 Bottom structure:  MIMIER O#EE OMNEER OH K O H

$3E Y RTIES 5 Manufacturing licence number: T52210K24-2022
fil)i% P Manufacturing company: Anhui Clean Energy Co., Ltd.
H: 773t Batch No.: _HHO030 413 F1 310 Manufacturing Date: _2021.04

7= A FRHEAC S Standard: _GB/T 5099.1-2017
AMAMERESMN___ 001 FSFE 2025 S50 200 R.

7 Remark: 7t & 8% A A AL T FJIE S This batch cylinders don’t contain following
number: 001 (73tERERIE) « 002 (K AR

1 FEH A KA Main technical data

NRTAEE )] (MPa) " IKE Y E 71 (MPa) =
Nominal WP Hydrostatic TP :
AFRAKBER (L . SERIE S (MPa) e
Nominal Volume Leakage TP
INFRE AR e o St
AFFELE (mm) 267 BB (mm) 5.4
Nominal Diameter
2 E4E#E Main Material
Je 5 Type L5, 'S Name 5 J% Type
B3 KL Cylinder Material | 37Mn TCEEHHE seamless steel tube 0267%6.0

3 MR ML 5243 Cylinder Material Chemical Composition

IC [
TR
1% Si Mn Cr Mo S P S+P Ni Cu
Element
oMeFRAE% | 0.34~ | 0.10~ | 1.35
s e <030 | / |<0.010| <0.020 | <0.025 | <0.30 | <0.20
AQL 638 | 030 | 175

Ppr iy %
Actual 0.353 D241 | 1.578 | 0.077 / 0.004 0.013 0.017 | 0.027 | 0.043
Content
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Anhui Clean Energy Co.L.td

4 F1%1EfE Mechanical Property

b3 H 7 Heat Treatment Method

) Quenching + [8] 4k Temper

#ley- JiE Al 55 P 2 3
KrES 1 UL oE Bt Wit J i e A5 Bend
e
Inspection Tensile Strength Elongation | mpact value 5
Strength 180
Item Rm (MPa) A (%) akv (J/ecm?)
Rea (MPa)
kbt AQL | >760,<1030 >645 >14 it /N>28 | 15235 4
TR Bl
S &5 2R
869.3/859.83 782/784 15.5/15.7 82 84 Acceptance
Actual Results

5 JE#fi# %] Bottom Anatomy
RNer, KEEGE, SRR TS BEIEEER,
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6 /KIEBAIRLE Bursting Test

it Serial No.: HHO030002 Sl 454K & /) Bursting Pressure:
PRAE ] Shape of crevasse: JRPEMTZE, oW A, B DR ShrrEESK .

ZAE A B A IS & GB/T 5099.1-2017 FRIEMIZER, &%,
After inspection and tests, Products of this batch are according to the
requirements of GB/T 5099.1-2017 and acceptable.
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Superintendent:
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48.97 MPa

TRERBNRETRA PR 2 7] (K6 & A 55):

%

ANHUI CLEAN ENERGY CO,, LTD

wisih B4 0

Approved by:

Mff—ﬁ'ﬂ/ﬁ/%a




